Approved

Replacing Inv. No

Date & Signature

Orig. Inv. No

Tafal List of hardware

Bill of elements

Name Standard m Weight, kg [ Naotes
Bolt M12x35 (5.8] DIN 933 68 White zinc
Nut 12 DIN 934 68 White zinc
Washer 12 DIN 125 136 Whife zinc
Split lock washer 12 DIN 7980 68 White zinc
Bolt M16x40 (5.8) DIN 933 48 White zinc
Nut 16 DIN 934 48 White zinc
Washer 16 DIN 125 9 Whife zinc
Split lock washer 16 DIN 7980 L8 White zinc
ey O :
TEEI“;ETEDJL} 32 Aluminum
Socket bolt M8x30 (8.8) OIN 912 6 Whife zinc
Socket bolt M8x50 (8.8 OIN 912 32 White zinc
Nut 8 OIN 934 48 White zinc
Splif lock washer 8 DIN 7980 48 White zinc
Large size washers 8 DIN 9021 48 Whife zinc
Plate 60x60%3.0 L8 Aluminum
Nut 20 DIN 934 White zinc
Large size washers 20 DIN 9021 White zinc
Treaded rods M20 _100mM (8.8] DIN 975 White zinc

Total:

The following types of soils are suitable for installing a foundation in the form of ground screws: clay, loam, sandy loam, sand.
In the case of coarse-grained soils, they should be dismantled to install piles.

If the upper part is represented by hard materials, such as asphalt, concrete, paving stones, etc. In the places of pile installation,
dismantle the layer with dimensions of about 500x500 mm and fo the thickness of fthe layer.

For the normal operation of the carport, it is assumed that the site will be horizontal, or with a maximum slope of 1° along

the carport (10 cm height difference per 5 m).

+2,300

2300

Assembly Name Quantity Un”Weight, :ugrn Length, MM Notes
Ag-1 Angle 8 08 6.k 220
Bc-1 Base column 1L & 576 270
Bs-1 Brace 1 32 321 6760
Dg-1 Beam 8 156 12L.8 5850
Mb-1 Main beam b 512 2048 6180
P-1 Plafe b 14 56 200
P-2 Plafe b 08 32 150
PL-1 Columns 2 18 236 2490
PL-2 Columns 2 135 210 2865
PL-3 Columns 2 146 292 3075
PL-4 Columns 2 16.5 330 3485
Sp-1 Frame beam 2 239 L'78 4900
Pile -1 FH (280x320x10.0+M20) 108x3.0x3000/p2500 (20x20) - 4pcs
L 6948 L
1 1
i T 1 1 1 1 i
© 5000
A 391 1718 182 1718 391
N N
AT AT ST A
T e Tt e R e T s
% 5150 %
1 2
PSC-2-5H-23m  1722x1134x30
1

Bill of elements
Total list of hardware

nXpark.si




Approved

Date & Signafure |Replacing Inv. No

Orig. Inv. No

Top view
6948
i»l 1722 20 L36 i 850 436
b
A
- 5150
2 ? ?l
1
2308+
0,000

1. Panel 1722x1134x30 - 20pcs.

+2.30B o
5000 -
0,000 - o
% 5150 %
1 KB
1 /
. 4 7
A 1
PSC-2-5H-23m  1722x113Lx30
Top view

nXpark.si




Approved

Replacing Inv. No

Date & Signature

Orig. Inv. No

2850

Bc layout plan

| 100 100

= =
= N
(@] (@]
2 %
N o~
o o
~ ~
T 200 4950 200 T
h ﬁ 5150 ? b

3-3
By 7% L LD 51
il
[\$ e;) & | @
& &b & &
(@5 ’’’’’ S I i
0 2580 i
1 1
%”4 ,‘L %”4 .‘L
ot -t

130

(@i R

Non i
1 i L
—‘(l—‘r — = = =
'zg (‘70. :

-4y

A
v
—r
t

5150

Y JA N\ Y, W R A
poo L e
F <A A — - —-
r\ i
R N S S S S S S |
Lo Vaaiv At v A VA A VA T
\\\ y
y

1. The ground level is taken as 0.000.

2. The top of the pile head is 30 mm below the ground level.
3. The dimensions between the column bases (Bc) are indicated by the dimensions of the lower, horizontal plate.

PSC-2-5H-2.3m

17122x1134x30

Pile layout plan
Bc layout plan

nXpark.si




Approved

Replacing Inv. No

Date & Signature

Orig. Inv. No

Location scheme PL, Sp-1, Ag-1

Threaded Rods M20
e

M16 ‘6
Ml —=
_Nut M20
_~ NutM20
~ 7 _Washer 20
M12
,,,,,,,,,,,,,,,,,,,,,,,,,,,,, |J
PL-3
%}( (= 3075 MM P[—A , “‘
1= 3485 1 / [
4>
5 \
1=2690 mm |
/
5-5
|
T
I PL-3
I ‘ | 1=3075 MM
I 1
' ! : /jhrgﬂdgd Rods M20
R
‘ |
I |
ﬂ:::’ . M 1, L ol M
| 1 ’
I E
[ ‘ /o Nut M20
! A ” Nut M20
ﬁ E— : 'rH /’ —E Washer 20
|

M 16

i Bc-1 R Sl A - Threaded Rods M20

\ Sp-1
(= 4900 MM

Sp-1
(= 4900 MM

PSC-2-5H-23m  1722x1134x30

(= 2490 MM

PL-L

[= 3485 MM

Location scheme PL, Sp-1, Ag-1 ‘IT)ark Si




Approved

Replacing Inv. No

Date & Signature

Orig. Inv. No

+2,30B

Location scheme Mb, Dg-1

Mb-1

[= 6180 MM
""""""" v

Mb-1
(= 6180 MM
Mb-1
[= 6180 MM

Dg-1

/L: 5850 MM 5@
/
/
3
)
Sp-1
[= 4900 MM
. 8-8
L8 802 L8 L 28
Pl-L 71
L= 3485 MM | 850 52
515
] - ]
Dg-1 Ag-1 M 12 Dg-1
M 12
\J Mb-1
| - |

T-11
6180
52| 850 | 892 | 850 | 892 | 850 | 892 | 850 LL52
Ag-1 Mb-1
= 6180 MM ! Ag-1
o o o O ]
\ \ 8x Dg-1
l= 5850 MM
Bs-1
Sp-1 (= 6760 MM Sp-1
Ag-1 Mb-1
[= 6180 MM Agi
]
Ag-1 Mb-1
0 0| o 0 0 0 0 0 0 [-3K] II]
8 Mb-1
Ag-1 i L= 6180 MM \ Ag-1
515 5150 ‘ 515
| 1
1 2
1. Attach element Bs-1at & points to the M12 kit.
PSC-2-5H-23M  1722x1134x30

Location scheme Mb, Dg-1

nXpark.si




30 View

Threaded Rods M20

PSC-2-5H-23m  1722x1134x30

nXpark.si

30 View

nnnnnnnn

ON "AU| Bunoyday | 3dnyoubis g 3ioQ

oN AUl Buug






